
 

Integrated Water Resources Management (IWRM) 

Implementation based on a Case Study in the Mara River 

Basin, Kenya  

 

 

Zur Erlangung des akademischen Grades eines 

DOKTORS DER INGENIEURWISSENSCHAFTEN (Dr.-Ing.)  

von der KIT-Fakultät für 

Bauingenieur-, Geo- und Umweltwissenschaften 

des Karlsruher Instituts für Technologie (KIT) 

 

genehmigte 

DISSERTATION 

von  

Titus Kimani Githua, M.Sc. 

aus Kericho, Kenia 

 

Tag der mündlichen Prüfung: 

16.11.2021 

 

Referent: Prof. Dr.-Ing. Dr. h.c. mult. Franz Nestmann 

Korreferent: Prof. Dr.-Ing. Dr. rer. pol. Dr. h. c. Karl-Ulrich Rudolph 

 

 

Karlsruhe, 2021 

 



 

Integrated Water Resources Management (IWRM) 

Implementation based on a Case Study in the Mara River 
[...]
definition of a permissible volumetric loading rate with an explicit difference between 

sedimentation effects (especially with impact on the particulate COD) and anaerobic 

degradation (particularly regarding the dissolved COD) (Rudolph et al, 2019). A single 

anaerobic pond in each treatment series is enough if the influent wastewater, Li, is <1000 mg/l 

BOD5 (McGarry and Pescod, 1970). 

 

  
Figure 3.3: Anaerobic pond 
Source: (Ramadan, 2020)

 

A maximum of three anaerobic ponds in series could be designed in the event of high-strength 

industrial wastes but the retention time, tan, of each pond should be greater or equal to 1 day 

(McGarry and Pescod, 1970). High volumetric, λv organic loading, > 100g BOD5/m3 day is used 

to maintain anaerobic conditions in first-stage wastewater ponds system (Pescod and Mara, 

2013). 

 

 

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf
file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 32 

                      λv = 
LiQ

v
                                         Equation 3.7 

where  

Li =influent BOD5, mg/l, 

Q = influent flow rate, m3/d, 

V = pond volume, m3 

 

Since V/Q = tan, the retention time is  

                      λv = 
Li

tan
 Equation 3.8 

A maximum anaerobic pond loading of 400 g BOD5/m³d, in the case of typical municipal 

sewage, will prevent odor nuisance (Meiring et al., 1968) while very high loadings, up to 1000g 

BOD5/m³d, with wastewater containing sulphate concentrations in excess of 100 mg/l, may 

lead to the production of H2S hence likelihood of causing odor problems (Pescod and Mara, 

2013). Ambient temperatures in hot-climate developing countries are conductive to these 

anaerobic reactions and expected BOD5 removals for different retention times in treating 

sewage (Mara, 1976). 

 

 
Figure 3.4: BOD removal in anaerobic ponds 
Source: (Mara, 1976) 

 

Anoxic conditions in anaerobic ponds must be maintained by a volumetric loading of at least 

100g BOD5/m³d (Pescod and Mara, 2013). Under-loading in the anaerobic pond during 

operation is often shown by the appearance of an algal bloom and the aftermath of this 

condition is encouragement of inhibition of the methanogenic phase of digestion from the 

produced oxygen (Pescod and Mara, 2013). A very thin surface layer containing algae, usually 

the flagellate Chlamydomonas, is not generally harmful and no corrective action is required 

(Pescod and Mara, 2013).  

 

 
Figure 3.5: Thin surface layer of algae at Bomet wastewater ponds system, Kenya 

 

45

55

65

75

1 2 3 4 5 6B
O

D
5

re
m

o
va

l [
%

]

Retention Time tan day

BOD removals in anaerobic ponds loaded at 250 g BOD5/m³ d

BOD5 removal [%]



Chapter 3: Wastewater Treatment and Reuse 
 

 

 33 

3.2.1b Facultative Ponds 
 
Facultative wastewater ponds are large and shallow ponds with a water depth of up to 2.0m 
(Rudolph et al, 2019; Mara and Pearson, 1987; Mara et al., 1992a; Pescod and Mara, 2013). 
Organic matter dissolved or suspended in the water column will be metabolized by 
heterotrophic bacteria with the uptake of oxygen (Pescod and Mara, 2013). Oxygen is 
introduced via the surface and with the help of algal biocenosis (Rudolph et al, 2019). The 
dissolved oxygen utilized by the bacteria in facultative ponds is replaced through 
photosynthetic oxygen production by microalgae, rather than by aeration equipment (Pescod 
and Mara, 2013).  

 
Figure 3.6: Simplified illustration of facultative pond 
Source: (Von Sperling, 2007) 
 
The environment in facultative ponds is ideal for the proliferation of microalgae e.g. in hot 
climates (Pescod and Mara, 2013). High temperature and ample sunlight create conditions 
which encourage algae to utilize the carbon dioxide (CO2) released by bacteria in breaking 
down the organic components of the wastewater and take up nutrients (mainly nitrogen and 
phosphorus) contained in the wastewater (Pescod and Mara, 2013). Therefore, facultative 
ponds may also contribute significantly to nutrient removal under certain preconditions (i.e. 
water temperature Tw>15°C, sufficient retention time for carbon and nitrogen removal) 
(Rudolph et al, 2019).  

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf
file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf
file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 34 

Figure 3.7: Algal-bacterial mutualism in facultative and maturation ponds 
*The algae are oxygen generators for the pond bacteria, which in turn provide CO2 for algal 
photosynthesis. 
*This symbiotic relationship contributes to the overall removal of BOD in facultative ponds.  
Source: (Mara et al., 1992a; Pescod and Mara, 2013) 
 
Marais, 1970 illustrated the pathways of various processes during BOD removal in the primary 
facultative ponds (Figure 3.8).  
 
 

 
Figure 3.8: Pathways of BOD removal in primary facultative ponds 
Source: (Marais, 1970) 
 
A comparison between wastewater ponds and other treatment methods, shows that 
wastewater ponds without technical aeration are much more influenced by three main 
environmental impacts, namely, temperature, wind and sunlight (Rudolph et al, 2019). 
Temperature affects photosynthetic oxygen production  and biological reactions in pond 
systems  e.g. the optimum oxygen production is obtained at about 20°C with lower and upper 
values being approximately 4°C and 35°C respectively (Meiring et al., 1968). 
  

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 35 

Table 3.6: Facultative ponds design steps 

Step Parameter           Equations 3.9 – 3.14  Units 

1 Maximum Permissible 
Surface Load 

LA,COD  = 61.5 

· (1.125 −  0.0023
· TW)

(Tw−25). fSol
 
 

61.5 represents COD reference surface load 
kg/(m²·d) at a temperature of 25 °C. 

(𝐠/(𝐦𝟐 ∙ 𝐝)) 

 Solar Radiation Factor fSol  = 1 + (0.0008 · (SR − 150))      
  
 ( - ) 

2 Required area  
AP,req = 1,000 ·

Ld,COD,IP
LA,COD

− 1,000 · CCOD,IP

·
Qd,IP
LA,COD

   
 

 

 

m² 

  Recommendation 

 Depth (h) typically 1.0 m to 2.0 m  

Number of ponds in 
series (n) 

Depending on overall size, two ponds at least  

Freeboard typically 0.5 m to 1.0 m  

Ratio of length to 
width (l:b) 

typically 2:1 to 3:1  

 Slope inclination (m) typically 1:1 to 1:3 (depending on the soil 
conditions) 

 

 NOTE: Pond depths from 1.0 m to 1.5 m have become established in Europe, but 
greater depths are also used internationally. 

3 Consideration of the 
sedimentation and the 
sludge production 

Create a depression (3 m deep from the pond surface) as a 
sedimentation zone (sludge pocket) at the inlet of the 
primary facultative pond to allow a hydraulic residence 
time of 1 additional day 

4 COD-effluent 
concentration 

 

CCOD,EP = CCOD,IP · e
−k1(Tw)·HRT 

           where 
k1(Tw) = k1(20)  · 1.05

Tw−20 

k1(20) = 0.15 d
−1 

mg/l 

- The maximum value for the solar factor is fsol = 1.1 if there is no locally collected solar 

radiation data available. 

- For waste water temperatures above 28 °C a further increase of the surface load based on 

the value of 28 °C should be avoided. 

- On the basis of the selected pond geometry the pond volume VT is determined. 

- Reduction coefficient k1 can vary due to pre-treatment (upstream anaerobic pond), the 

actual area load and other conditions (e.g. wastewater characteristics, very low 

temperatures).  

- Note: coefficient of k1 (20) = 0.15 d-1 recommended if no own evaluations present. 

Source: (Rudolph et al, 2019) 

 
 

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 36 

3.2.1c Maturation Ponds 
 
The main objective of maturation ponds is the removal of excreted pathogenic organisms (Von 
Sperling, 2007; Pescod and Mara, 2013) or typically designed according to their disinfecting 
effect (see detailed design steps e.g. in Rudolph et al, 2019). Maturation ponds are therefore 
an economic alternative for the disinfection of the effluent, in comparison to more 
conventional methods, such as chlorination (Von Sperling, 2007). The environmental 
conditions maintained in these ponds are adverse to the pathogenic organisms, such as 
ultraviolet radiation, high pH, high DO, lower temperature (compared with the human 
intestinal tract), lack of nutrients and predation by other organisms (Von Sperling, 2007). Two 
maturation ponds in series, each with a retention time of 7 days, have been found necessary 
to produce a final effluent with BOD5 <25 mg/l when the facultative pond effluent had a BOD5 
< 75 mg/l (Pescod and Mara, 2013).  
 
The effluent from a facultative pond treating sewage will generally require further treatment 
in maturation ponds to reach effluent standards imposed for reuse (Pescod and Mara, 2013). 
Maturation ponds should reach extremely high coliform removal efficiencies (E > 99.9 or 
99.99%), so that the effluent can comply with usual standards or guidelines for direct use (e.g. 
for irrigation etc.) (Von Sperling, 2007). The design of the sludge treatment and final disposal 
stages is based on the sludge flow (volume per unit time) or in many cases, the dry solids load 
(mass per unit time) and the sludge flow is related to the SS load and concentration (Von 
Sperling, 2007); 
 

Flow =
Load

Concentration
 

Equation 3.15 

 

Sludge flow (
m3

d
) =  

SS load (
kgSS
d
)

Dry solids (%)
100 X Sludge density (

kg sludge
m3 sludge

)
 

Equation 3.16 

 

  

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 37 

3.2.1 d Multistage Pond Systems 
 

Wastewater treatment plants are designed in multi-stage way although the calculation for 
each type of pond is carried out separately, in accordance with the course of procedure 
(Rudolph et al, 2019). 
 
Table 3.7: Examples for multistage-designed wastewater plants 

No. Preliminary 
clarification 

C-
elimination 

N-elimination Disinfection Scope, notes 

1 - Facultative 
Pond 

Optional: 
additional 
biological 
treatment 
stage (e.g. 
trickling filter) 

Maturation 
Pond 

C-elimination, large 
area required 

2 Anaerobic 
Pond 

Facultative 
Pond 

Maturation 
Pond 

C-elimination, large 
area required 

3 Anaerobic 
Pond 

Aerated 
Pond 

Maturation 
Pond 

C-elimination, less 
area required than in 
examples no. 1 & no. 
2 

 Technological and structural demand increases from 1 to 3. 
 Except for small sewage treatment plants, multiple treatment trains in parallel are 

recommended for minimizing operational disruptions at the desludging process and for 
creating redundancies. 

Source: (Rudolph et al, 2019) 
 
3.2.1 e Extension of Pond Systems 
 

Pond systems could further be developed/upgraded stage-wise to address the overloading 
issues and enhance efficiency. This should also involve introducing and upgrading the pre-
treatment mechanisms to relieve the load pressure at the ponds intake and in the ponds 
system. For example, (Rudolph, 2005) uses lamella clarifier (Figure 3.9) to achieve even higher 
levels of treatment efficiency e.g. for agricultural reuse etc. Additionally, the extension of 
wastewater ponds system involves integration of activated sludge system, and UV radiation 
component etc. 
 

 
Figure 3.9: Step-wise extension of ponds system with lamella separators 
Source: (Rudolph, 2005) 
 

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf
file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 38 

There are more ponds technologies, which are very important for the two case study areas 
(Olifants and Mara river basins), namely, the Pond Enhanced TReatment and Operation 
(PETRO-System) (Shipin et al., 1997) (Figure 3.10) and the Bio-Percolation Filter (Figure 3.11) 
verified under the BMBF-Project EPoNa in Outapi, Namibia (Rudolph et al., 2020; Mohr et al., 
2020). The PETRO concept constitutes an integrated pond system incorporating a facultative 
stabilization pond and oxidation ponds interlinked by high-rate interpond recirculation in a 
peculiar line-up (Shipin et al., 1997). The PETRO-System maximizes the use of anaerobic 
biodegradation followed by aerobic degradation in oxidation ponds prior to the polishing 
stage in a secondary unit and it uses low tech system with a high tech performance (Shipin et 
al., 1997). Therefore, a series of oxidation ponds using the PETRO-System treat up to 70% of 
the bulk of organic load, which substantially decreases the size of the relatively high tech 
secondary facility (Shipin et al., 1999).   
 

 
Figure 3.10: PETRO-System basic flow diagram (TF variant) 
*Micro-algae produced in the stabilization ponds are removed in the TF. 

*In a hybrid arrangement PETRO-System also involves a secondary facility such as a trickling 

filter (TF) or an activated sludge process (ASP). 

Source: (Shipin et al., 1997) 

 

Another remarkable technology is the Bio-Percolation Filter. It is part of the upgraded 

wastewater ponds system in Outapi, Namibia (see Pond 4 (A) in Figure 3.11) under the BMBF-

Project EPoNa. The ponds system in Outapi is made up of two parallel treatment series, 

namely, A and B, consisting of four ponds each (one primary facultative pond and three 

maturation ponds). This Bio-Percolation Filter has been verified for the production of irrigation 

water agricultural from pond effluents and it provides a low-cost and lean-tech solution (Hilbig 

and Rudolph, 2019; Rudolph et al., 2020).  
 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 39 

 
Figure 3.11: The structural outline of an upgraded wastewater ponds system in Outapi, 
Namibia 
Source: (Mohr et al., 2020) 

 
Apart from the post-treatment Bio-Percolation Filter in pond 4 (A) of the ponds system in 
Outapi, train (A) was equipped with a pre-treatment segment e.g. an up-flow anaerobic sludge 
blanket reactor (UASB) and a micro sieve to reduce the organic load (Sinn et al., 2019), and 
guiding walls to optimize the flow conditions in pond A1 (Mohr et al., 2020). All these efforts 
aimed at reaching an effluent water quality suitable for irrigation purposes to produce animal 
fodder (Lackner et al., 2017; Rudolph, et al., 2017). 
 
More future potentials and options of wastewater pond systems include, evolution and 
diversification of pond systems and combinations with other treatment systems, wastewater 
reuse and wastewater disinfection options, decentralized wastewater treatment, and “high-
brain - lean-tech” approaches (e.g. remote control, effluent disinfection by UV radiation), and 
economic aspects etc. (Fuhrmann and Rudolph, 2006). 
 
On the population forecast, the design population is only a certain fraction of the total 
population (coverage index = population served/total population) served by the sewerage 
system (Von Sperling, 2007). The coverage index is a function of the following aspects: (i) 
physical, geographical or topographical conditions of the locality, (ii) adhesion index (ratio 
between the population actually connected to the system and the population potentially 
served by the sewerage system), and (iii) implementation stages of the sewerage system (Von 
Sperling, 2007). WPS should strictly be protected against wash-aways and the entry of natural 
run-off, and be properly fenced (Meiring et al., 1968).  
 

3.2.2 Advantages and Disadvantages of Wastewater Ponds System 

 
Over the years and based on tangible experience from various experts and application, 
wastewater ponds have emerged to have numerous advantages and therefore the best option 
in both cold and warm climates. They are at their best in warm climates only if they are 
properly designed and constructed, operated and maintained. Table 3.8 shows that the 
wastewater ponds offers simple construction and operation among other advantages. (WHO, 
1989) recommends a series of wastewater ponds system in order to meet microbial water 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 40 

quality requirements. Qualified operators are essential to ensure that the reclaimed water 
produced will be acceptable for its intended use (US EPA, 2004). 
 
Table 3.8: Advantages and disadvantages of various Wastewater Treatment Systems 

 
 
 
 
 
 
Criterion 

Treatment 

P
ac

ka
ge

 p
la

n
t 

A
ct

iv
at

e
d

 s
lu

d
ge

 

B
io

lo
gi

ca
l f

ilt
er

 

Ex
te

n
d

ed
 a

er
at

io
n

 

O
xi

d
at

io
n

 d
it

ch
 

A
er

at
io

n
 la

go
o

n
 

R
B

C
 

R
ee

d
 b

ed
 

W
as

te
w

at
e

r 
P

o
n

d
s 

Sy
st

em
 (

in
c.

 

A
n

ae
ro

b
ic

 u
n

it
s)

 

W
as

te
w

at
e

r 
P

o
n

d
s 

Sy
st

em
 (

ex
c.

 
A

n
ae

ro
b

ic
 u

n
it

s)
 

BOD removal ++ ++ ++ ++ +++ +++ ++ ++ +++ +++ 

FC removal + + + ++ ++ +++ + + +++ +++ 

SS removal ++ +++ +++ +++ +++ ++ +++ ++ ++ ++ 

Helminth removal + ++ + + ++ ++ + +++ +++ +++ 

Virus removal + ++ + ++ ++ +++ + ++ +++ +++ 

Ancillary use possibilities + + + + + +++ + +++ +++ +++ 

Effluent reuse possibilities + al+ al+ al++ ++ +++ + ++ +++ +++ 

Simple construction + + ++ + ++ ++ + ++ +++ +++ 

Simple operation + + ++ + ++ + + ++ +++ +++ 

Land requirement +++ +++ +++ +++ +++ ++ +++ ++ ++ + 

Maintenance costs + + ++ + + + + ++ +++ +++ 

Energy demand + + ++ + + + ++ +++ +++ +++ 

Minimization of sludge 
for removal 

+ ++bl ++bl ++bl + ++ + ++ +++ +++ 

Ability to accept shock 
loads 

+ ++ + + ++ ++ + ++ +++ +++ 

 Key: +++good; ++fair; +poor. 

 al The effluents from activated sludge, biological filter and package plants have frequently 
high ammonia levels (>5 mg/l) and faecal bacterial concentrations (>106 per 100 ml), and 
are usually not suitable for irrigation or fish farming without tertiary treatment. 

 bl Assumes provision of sludge digesters. 
Source: (Mara et al., 1992a) – adapted from (Arthur, 1983); see detailed explanation on the 
advantages of WPS in (Mara, 2013) 
 
One of the probably most important restriction and evaluation parameter regarding 
wastewater ponds system is the availability and value of land near the respective location. 
Land, respectively space is the very first restrictions to be assessed. In regions where sufficient 
area is available and the conditions for a demanding technical sewage plant operation are not 
met due to the infrastructure (e.g. power supply), wastewater ponds provide an affordable 
basic service for larger populations (Rudolph et al, 2019; Mara, 2009) as well as small 
communities (~500 population) and are widely acceptable as they are more  “natural”  with 

file:///F:/PHD/MAIN%20FOLDER/M2%20and%20M3/Lit%20from%20Prof.%20Rudolph/Band_37_Bemessungsgrundlage%20Abwasserteiche%20r-final_20190516.pdf


Chapter 3: Wastewater Treatment and Reuse 
 

 

 41 

an extremely high-performance and not “electromechanical” as many other wastewater 
treatment systems (Mara, 2009). A key to promoting the implementation of water reuse is the 
continued development of cost-effective treatment systems (Asano and Levine, 1996), such 
as wastewater ponds system. 
 
WPS are used primarily to reduce biochemical pollution and faecal bacteria contamination in 
wastewater before discharge to receiving water bodies (Mara and Pearson, 1987) and are 
effective in removing pathogens if properly designed (WHO, 1989), operated and maintained. 
A constant upgrade of the WPS should be taken seriously to ensure a high level of performance 
and protection of the health of the consumers of the end product(s). The treatment 
technology provided by WPS is cheap and simple and they are accepted as the most 
appropriate wastewater treatment method for the production of suitable effluent for reuse 
in agriculture and aquaculture. A series of ponds with a total retention time of 8-10 days can 
be designed to achieve adequate helminth removal, but at least twice that time in a hot 
climate to reduce bacterial numbers to the guideline level (WHO, 1987, 1989). 
 
Table 3.9: Expected removal of excreted microorganisms in various wastewater systemsa 

Treatment process Removal (log10 units) of; 

Bacteria Helminths Viruses Cysts 

Primary sedimentation     

Plain 0-1 0-2 0-1 0-1 

Chemically assistedb 1-2 1-3h 0-1 0-1 

Activated sludgec 0-2 0-2 0-1 0-1 

Trickling filter/Biofiltrationd 0-2 0-2 0-1 0-1 

Aerated lagoond 1-2 1-3h 1-2 0-1 

Oxidation ditchc 1-2 0-2 1-2 0-1 

Disinfectione 2-6h 0-1 0-4 0-3 

Wastewater ponds systemf 1-6h 1-3h 1-4 1-4 

Effluent storage reservoirsg 1-6h 1-3h 1-4 1-4 
aSource: reference 3. (WHO, 1989) 
bFurther research is needed to confirm performance. 
cIncluding secondary sedimentation. 
dIncluding settling pond. 
eChlorination or Ozonation. 
fPerformance depends on number of ponds in series and other environmental factors. 
gPerformance depends on retention time, which varies with demand. 
hWith good design and proper operation the recommended guidelines are achievable. 
  



Chapter 3: Wastewater Treatment and Reuse 
 

 

 42 

3.3 The Reduction Rates of Pathogens and other Indicator Organisms  
 
Microbial pathogens have to be reduced to levels being suitable for irrigation applications, to 
protect workers conducting irrigation activities and population passing irrigated areas as well 
as protecting the environment from possible contamination (Rudolph et al., 2007, 2011). 
Therefore, the main goal of wastewater and excreta treatment is to reduce or remove certain 
pathogenic organisms and other indicator organisms to the levels that satisfy the intended 
effluent reuse or for discharging into the receiving water bodies. Table 3.10 (Von Sperling, 
2007) shows some typical microorganisms that should be targeted for reduction in raw 
domestic sewage in developing countries – like the case study areas (Kenya and South Africa). 
 

Table 3.10: Microorganisms present in raw domestic sewage in developing countries 

Microorganisms Per capital load (org/inhab.d) Concentration 
(org/100 ml) 

Total coliforms 1010 – 1013 107 – 1010 

Faecal (thermotolerant) coliforms 109 – 1012 106 – 109 

E. coli 109 – 1012 106 – 109 

Faecal streptococci 107 – 1010 104 – 107 

Protozoan cysts <107 <104 

Helminth eggs 103 – 106 100 – 103 

Viruses 105 – 107 102 – 104 

Source: (Von Sperling, 2007) 
 
Various relevant set guidelines or benchmarks as discussed previously and hereafter in this 
study should be followed to the latter – of course together with local set guidelines – to 
safeguard the users and the environment. The reduction magnitude of aforementioned 
pathogenic organisms should be seen in the designed treatment system chambers 
progressively up to the last step. The rate of removal of pathogens, BOD, and COD etc. is a 
measure of the wastewater and excreta treatment success. (Metcalf et al., 2007) defines log 
reduction as reduction associated with wastewater treatment or water reclamation processes 
where levels of microorganisms are detectable. Log removal is defined as (Metcalf et al., 
2007); 
 

Log removal =  −log ( 
concout

concin
)   

Equation 3.17 

Concentration in (concin) is taken as 100% of a given pathogen or microorganism per litre 

with a goal to reduce this concentration as much as possible to fit certain set standards or 

limits (concout) for water reuse, say in agriculture, land irrigation etc.   



Chapter 3: Wastewater Treatment and Reuse 
 

 

 43 

Reduction of faecal coliform bacteria in any lagoon (anaerobic, facultative and maturation) 

has been found to follow first-order kinetics (Pescod and Mara, 2013): 

𝑁𝑐 =
𝑁𝑖

1 + 𝐾b𝑡
 

                                    Equation 3.18 

Where Nc = Number of faecal coliforms/100 ml of effluent, 
Ni = Number of faecal coliforms/100ml of influent, 
Kb = First-order rate constant for faecal coliform removal, d-1, and 
t = Retention time in any pond, d. 
 
when there are N ponds in series, Equation 3.18 becomes 

𝑁𝑒 =
𝑁𝑖

(1 + 𝐾b𝑡an )(1 + 𝐾b𝑡fa )(1 + 𝐾b𝑡m1
 )(1 + 𝐾b𝑡mn

 )
 

 
    Equation 3.19 

 

Where 𝑡mn
 = Retention time in the nth maturation pond. 

 
The value of Kb is extremely sensitive to temperature (Marais, 1970) 
 
Kb(T) = 2.6(1.9)T – 20   Equation 3.20 

 
where Kb(T) = value of Kb at T°C 
See Pescod and Mara, 2013 for detailed design, operation and maintenance of wastewater 
ponds system. 
 
A performance target of 6 - 7 log units reduction is recommended based on the exposure of 
vegetables and on account of epidemiological evidence in order to achieve the tolerable 
additional disease burden from wastewater reuse of ≤10-6 DALY (Disability-Adjusted Life 
Years) per person per year (WHO, 2006). The DALYs is an attempt to measure the time lost 
through disability or death from a particular disease, by comparing it to a long life free of 
disability in the absence of the disease (Metcalf et al., 2007).  
 
Hence DALY is calculated as follows; 

DALY = YLL + YLD               Equation 3.21 
where 
YLL = Years of life lost 
YLD = Years lived with a disability or illness. In this context, disability refers to a condition that 
detracts from good health (WHO, 2006).  
 
Log reduction using ponds system is further demonstrated by Oragui et al., 1987 (see Table 
3.11) where the removal of excreted bacteria (faecal coliforms, faecal streptococci, 
Clostridium perfringens, total and sorbitol-fermenting bifidobacteria, salmonellae and 
thermophilic campylobacters) and viruses (enterovirus and rotavirus) was conducted in a 
series of deep anaerobic, facultative and maturation ponds (depth range: 2.8 - 3.4 m), with an 
overall retention time of 21 days and a mean mid-depth temperature of 27°C. 
 
 
 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 44 

Table 3.11: Geometric mean bacterial and viral numbers* and BOD concentrations, and 
percentage removals, in raw wastewater (RW) and pond effluents (A6 – m6) 

Organism RW A6 F8 M4 M5 M6 Percentage removal 

Faecal coliforms 2x107 4x106 8x105 2x105 3x104 7x103 99.97 

Faecal streptococci 3x106 9x105 1x105 1x104 2x103 300 99.99 

Cl. Perfringens 5x104 2x104 6x103 2x103 1x103 300 99.4 

Total bifidobacteria 1x107 3x106 5x104 100 0 0 100 

Sorbitol +ve bifids 2x106 5x105 2x103 40 0 0 100 

Campylobacters 70 20 0.2 0 0 0 100 

Salmonellae 20 8 0.1 0.02 0.01 0 100 

Enteroviruses 1x104 6x103 1x103 400 50 9 99.91 

Rotaviruses 800 200 70 30 10 3 99.63 

BOD (mg 1-1) 215 36 41 21 21 18 91.6 

*Where A6 is anaerobic pond, F8 is facultative pond and M4, M5, M6 are maturation ponds. 
*Bacterial numbers per 100 ml, viral numbers per 10 litres; mean based on 15 – 17 individual 
counts in triplicate. 
Source: (Oragui et al., 1987); see also (Mara, 1996) 
 
The pathogen reduction in pond systems is mainly caused by the combination of two key 
effects: (a) removal by sedimentation of particle-related pathogens as well as helminth eggs 
and (b) inactivation by insolation and biological processes (Fuhrmann and Rudolph, 2009). A 
further comparison of pathogen reduction between WPS and conventional treatment 
processes is shown by e.g. (Mara, 2013). The efficiency of WPS is very high (Table 3.12). 
 
Table 3.12: Excreted Pathogen removals in WPS and conventional treatment processes 
[...]
There are various special infrastructure and planning (engineering) issues involved in the 

reclaimed water system design, namely, (1) water quality, (2) public health protection, (3) 

wastewater treatment alternatives, (4) pumping, storage, and distribution system siting and 

design, (5) on-site conversions at water reuse sites, such as potable and reclaimed water 

plumbing separation, (6) matching of supply and demand for reclaimed water, and (7) 

supplemental and backup water supplies (Metcalf et al., 2007). 

 

Generated wastewater could be treated and used close to their origin, either on-site or in 
decentralized treatment systems in order to (i) prevent their discharge into surface waters,  
(ii) to reduce downstream microbial and chemical contamination, and (iii) to reduce costs of 
developing infrastructure for elaborate conveyance systems such as sewer networks (WHO, 
2006). Additional benefits of infrastructural planning for wastewater reuse are summarized in 
Figure 3.19. 
 

Box 3.4: Some reasons for poor wastewater and excreta reuse strategies in the developing 
countries include: 
a. Sub-standard attainment of the required wastewater treatment,  
b. Low-level of awareness and therefore lack of appreciation of the economic value of 

the properly treated wastewater by the stakeholders,  
c. Interferences from the “influential” and “political” stakeholders, and  
d. Discordance in the relevant wastewater policies etc.  

 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 67 

 
Figure 3.19: Benefits of infrastructural planning for wastewater reuse 
 

3.6 Monitoring the System Performance 
 
To ensure that treatment schemes (individually or centrally-operated) continue to meet 
required standards and guidelines, monitoring programs (e.g. real-time remote monitoring 
systems, and multi-layered alarm response protocols coupled with early warning devices etc.) 
are essential (Dimitriadis, 2005). WHO, 2006 provides three types of monitoring criteria to 
ensure system performance on the health-based targets (Figure 3.20). 
 

 
Figure 3.20: System Performance Monitoring Criteria 
Source: Adapted from (WHO, 2006) 

 

The three system performance criteria can be evaluated through a comprehensive risk 
assessment and risk management approach and all the stages involved – e.g. from wastewater 
and excreta generation to the reuse and consumption of agricultural products – are contained 
in the comprehensive risk assessment and management (WHO, 2006). Two major hazards, 
namely, chemical and microbiological are monitored in order to protect the health of the 
public while chemical hazards are expressed in terms of concentration of the substance of 
concern while microbiological hazards are expressed through indicators that are expected to 
operate within certain limits (WHO, 2001a) (see Table 3.24). Both hazards are characterized 
by rapid and wide spreading in time and space within a short exposure (WHO, 2001a).

1
• Enhances timely cost-benefit analysis

2
• Provides an easy monitoring of the wastewater and their subsequent effects – if 

any - in the environment and public health

3
• Provides an opportunity to localize and customize the infrastructural design to 

auger well with wastewater content etc., 

4
• It gives an opportunity for the local stakeholders to appreciate and participate in 

the wastewater treatment and reuse

5
• Provides an opportunity and a plan to apprehend polluters

6
• Contributes directly to the formulation of  local and integrated community policies 

and regulations and other relevant strategic plans in the basin

System 
validation 

• Initial testing of the entire system or its
components to evaluate the attainment of
performance and health-based targets

Operational 
monitoring 

• Routine and rapid visual inspection or online monitoring
of parameters for informed decision-making and
averting harzadous events

Verification 
monitoring 

• Periodical complicated tests {e.g.
bacterial indicators (E. coli) or helminth
eggs} to ensure that the system work as
intended



Chapter 3: Wastewater Treatment and Reuse 
 

 

 68 

Table 3.24: Indicators and good practice requirements by guideline area 

Guideline area Indicators Good practice requirements 

Drinking-water 
Quality 

Value stipulated for faecal coliforms, 
with recommendations on turbidity, 
pH and disinfection (chlorination) 

Groundwater source 
protection  
Treatment proportional to 
(surface) water quality 
Sanitary inspection as part of 
surveillance and control  

Safe use of 
wastewater and 
excreta in 
agriculture and 
aquaculture  

Faecal coliforms (unrestricted 
irrigation)  
Intestinal helminth counts (restricted 
and unrestricted irrigation) 
Trematode egg counts (aquaculture) 

Involvement of adequate 
treatment chains 

Safe recreational 
water 
environments 

Numerical values for indicators 
(faecal streptococci/enterococci) 
related to defined levels of risk 

‘Annapolis Protocol’ 
proposes a series of 
interventions 

*Annapolis Protocol is an outcome of an expert consultation on health based monitoring of 
recreational waters that occurred in Annapolis, USA. (see details in WHO, 1999, 2001). 
Source: (WHO, 2001a) 
 
The Stockholm harmonized framework of microbiological hazards (Figure 3.21) integrates 
comprehensive risk assessment, risk management options and exposure control elements 
with specific public health quality targets in three areas, namely, drinking water, wastewater 
and recreational water and whose detailed explanation on the elements is captured in (WHO, 
2006 section 2.2) 
 

 
Figure 3.21: Stockholm Framework - for the risk assessment of water related  
microbiological hazards 
Source: (WHO, 2001a) - adapted from (Bartram et al., 2001) 
 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 69 

The application of the Stockholm framework in this study is specifically on wastewater to 
facilitate planning for reuse and nutrients reclamation for agriculture and aquaculture. This 
study therefore zeros in on the wastewater ponds system technology. The wastewater and 
excreta reuse plan should be incorporated in the localization of the Stockholm framework.  
The European Commission through (IEEP. et al., 2016) on addressing the issue of water reuse 
economic risks, states that, “The infrastructure costs for a reuse scheme, including treatment 
works, water distribution systems and irrigation systems may need financing and the economic 
viability of such projects will depend on the specific situation.” Further discussion on the risks 
and the safety of wastewater reclamation and reuse could be found in e.g. (WHO, 1989, 2006; 
Asano and Levine, 1996; US EPA, 2004, 2012) etc. There are better ways of comprehending 
and therefore reducing various risks involved in water reuse (Dillon, 2000) (Figure 3.22). 
 

 
Figure 3.22: Better ways of comprehending and reducing risks involved in water reuse 
Source: Adapted from (Dillon, 2000) 

 

Whether water reuse will be appropriate depends upon careful economic considerations, 

potential uses for the reclaimed water, public health protection, stringency of waste discharge 

requirements, and public policy where the desire to conserve rather than develop available 

water resources may override other obstacles (Metcalf et al., 2007). 

3.7 Examples of Water Reuse in Different Parts of the World 
 

In 2011, 7km³ per year of municipal treated wastewater was reused throughout the world and 

this represented 0.59% of the total water use (IEEP. et al., 2016). It is foreseen that, by 2030, 

water reuse will represent 1.66% (26 km³ per year) of the total water use  (Global Water 

Intelligence, 2015; European Commission, 2020). Various countries in the world have enacted 

guidelines and risk management plans that have been used locally to implement water reuse 

projects. This research has highlighted just a few of the many countries in the world that are 

currently implementing water reuse projects. 

 

3.7.1 Water Reuse in South Africa 

 
Although in 1996 had South Africa an estimated less than 3% reuse of its total treated sewage 
effluent (TSE) – (estimated to be 1 086 x 106 m3/a from urban and domestic using 0.5 as ratio 
of return of TSE to water demand (TSE ratio is the average of the typical return ratios from a 
large city (0.65) and a small town (0.35)) – and that the majority of treated sewage effluent 

1. Greater public confidence

2. Enhanced and better focused investment and development

3. Preservation of natural resources 

4. Adoption of appropriate and more economic technologies

5. Detailed research for greater knowledge e.g. on the guidelines etc.



Chapter 3: Wastewater Treatment and Reuse 
 

 

 70 

was discharged either into inland water bodies (rivers, lakes, dams) or into the sea (Grobicki 
and Cohen, 1998), commendable water reuse programs have been implemented in the 
Durban (eThekwini Municipality, 2011). Durban is the third biggest city in South Africa and one 
of the main commercial centers. A notable water reuse initiative include Durban Water 
Recycling Project (DWRP) within the jurisdiction of eThekwini Water Services (EWS) in 
KwaZulu-Natal province (eThekwini Municipality, 2011). The technology used by DWRP 
include secondary treatment (conventional activated sludge and secondary sedimentation 
tanks), and tertiary treatment (lamella settlers, addition of polialuminium chloride (PAC), dual 
media filtration ozonization, Granular Activated Carbon (GAC) Adsorption, and chlorine 
disinfection) (World Bank, 2018). See also, “Guidelines for Water Reuse: Durban Water 
Recycling Project.”(Bhagwan, 2012). 
 
DWRP has been treating 47.5 million litres/day for nearly two decades since 2001 to provide 
high quality treated domestic and industrial wastewater for reuse in the industries at a lower 
tariff compared to high tariff incurred to obtain potable water (eThekwini Municipality, 2011). 
Example of the industries that obtain treated effluent from DWRP for the processing purposes 
include Mondi Durban Paper Mill and SAPREF oil refinery. In collaboration with the other three 
independent organizations, namely, EWS, Mondi Paper, and SAPREF, the main innovations 
employed by DWRP are integrated wastewater management plan, multi-quality recycled 
water and innovative contract agreement and finance that resulted into a win-win solution for 
all stakeholders (World Bank, 2018). This is an outstanding example of a successful and 
innovative Public Private Partnership that harnesses the synergies of the partners to improve 
the sustainability of wastewater management, minimizing environmental impact and having 
multiple benefits for the community and to achieve an outcome that is unprecedented in the 
water industry in South Africa (Gisclon et al., 2002; World Bank, 2018).  
 
In close collaboration amongst the mines in the Olifants river basin, a 25 ML/d (9.1 million 
m3/a) Emalahleni Mine Water Reclamation Plant has been constructed due to the excess 
water (groundwater ingress), the poor quality of the water, and the lack of assimilative 
capacity in the Olifants River to accept discharges of mine water. The mine water is treated to 
potable standard and supplied to Emalahleni Municipality under contract (DWA, 2010).  
 
Additionally, dire water scarcity problems in South Africa have compelled some communities 
to employ small scale non-potable water use/reuse (e.g. rain water and grey water) 
(Salukazana et al., 200; Water and Sanitation Effluent Africa, 2006; Ilemobade et al., 2009) 
that include, (i) individual non-potable water use/reuse on-site which is treated and used on-
site by single or multiple dwellings e.g. greywater scheme at Carnarvon, the Northern Cape 
Province etc., and (ii) district non-potable water use/reuse which involves central collection 
within a community and used by several dwellings/buildings within the community e.g. the 
treated effluent reuse scheme at the Lynedoch Eco-Village at Stellenbosch, Western Cape 
Province etc. (Ilemobade et al., 2009).  
 
Some of the regulations that govern water reuse in South Africa include; Government Gazette 
No. 9225, Regulation 991, Water Services Act of 1997, National Water Act of 1998 among 
other water quality guidelines. More on the guidelines to the wastewater treatment using e.g. 
pond systems in South Africa, (see e.g. Meiring et al., 1968). 
 



Chapter 3: Wastewater Treatment and Reuse 
 

 

 71 

3.7.2 Water Reuse in Namibia 

 
Even among water experts, most people are unaware that Windhoek, Namibia is the "cradle 
of potable water reuse", being the very first city in the world to process drinking water from 
wastewater already in 1968 (Veolia, 2018; Rudolph et al., 2019) (long before Singapore, 
Australia, California, South Africa et al.) (Rudolph et al., 2019). This followed an extensive 
research conducted in Windhoek on direct potable reuse the same year (Asano and Levine, 
1996). Until 2004, Windhoek was the only city in the world that practiced a direct potable 
water reuse on an intermittent basis (US EPA, 2004). This achievement was as a result of 
pressure exerted by various drivers in Windhoek, namely, (i) low rainfall, (ii) high evaporation, 
and (iii) low runoff (Law, 2003; Lahnsteiner et al., 2013). Additionally, all surface water sources 
within 500 km of the city had been exploited, water sources were expensive and obtaining 
them was controversial, maximum groundwater utilization was already occurring, demand 
management had already been implemented, and no other option was at hand except 
wastewater reclamation (Law, 2003). The direct potable water reuse has been realized 
through e.g. the New Goreangab Water Reclamation Plant (NGWRP) which is a treatment train 
for water recycling (with a capacity of 21,000 m3/d) that transforms secondary domestic 
effluent into high quality drinking water by means of an advanced multi-barrier system 
(Lahnsteiner et al., 2013). The DPR (direct potable water reuse) breakthrough in Windhoek is 
an encouraging case, especially how it was done within reasonable budget under a pragmatic 
approach in Africa (Rudolph et al., 2019). 
 
A schematic representation of the urban water cycle in Windhoek by (Lafforgue and Lenouvel, 
2015) (Figure 3.23) shows an improvement in the city’s water supply, not only on the water 
reuse, but also the surface and groundwater resources too. 
 

 
Figure 3.23: The urban water cycle in Windhoek (red: wastewater, yellow: raw water, green: 
treated water for non-potable uses, blue: drinking water) 
Source: (Lafforgue and Lenouvel, 2015) 

  



Chapter 3: Wastewater Treatment and Reuse 
 

 

 72 

3.7.3 Water Reuse in Singapore 

 
Although Singapore is a water scarce Island that lacks natural aquifers and lakes as well as 
limited amount of land area where rainfall can be stored (Tortajada, 2006), it is globally known 
for its achievement in the water reuse technologies. Singapore has a commendable historical 
struggle on water challenges geared towards improving its various demand and reduce over-
dependence on the water supply from Johor, Malaysia.  
 
A notable example of a technological breakthrough in Singapore is NEWater reuse project 
(https://www.pub.gov.sg/watersupply/fournationaltaps/newater) commissioned in 2000 and 
managed by Singapore’s Public Utilities Board (PUB) with a total capacity of 76,000m³/d (PUB, 
2020). It is largely used for non-potable applications which include industrial, and commercial 
buildings etc. while indirect potable water use is achieved by blending treated water with raw 
water before subjecting it to a further treatment to achieve tap water standards (PUB, 2020). 
NEWater is an example of a high-grade, reclaimed wastewater project built to address the 
country’s critical water demand and the innovative technology employed by the NEWater 
include, microfiltration/Ultrafiltration; Reverse osmosis; Ultraviolet disinfection in stages 1, 2 